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The Gradation Phenomenon of the Aluminum Wire Crimp Terminal
in the Thermal Shock Test
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The resistance measurement method and cross
section of the crimp terminal.
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Conductance of the crimp terminal
in the thermal shock test.
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Requirements and reasons for the measuring equipment.
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The estimated degradation factors.
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The small resistance measuring instrument.
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The resistance measurement result.
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The metal contact in the thermal shock test.
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The 3D model of the aluminum wire.
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The distribution diagram of the plastic strain.
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The plastic strain vs. Temperature.
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Serrations.
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The stress-relaxation rate.
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The heat exposure test result.
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Oxidation behavior of the contact.
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The low vacuum chamber.
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The thermal shock test and the heat
exposure test results.
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The stress-strain diagram of the aluminum.
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The estimated long-term degradation.
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